MERCRUISER [7.4L MIE MPI [LH] GEN. V] GM 454 %-8 1396-1337) < ELECTRICAL BOM AMD COMPOMENTS b w
Serial Mbr B ange: OFE20104 THRU 0K.333335 ()

Ref |Clazs|Part Description Qt Comment Footnote

2 80676241 WELCRO KIT 1

3 B05443T |MODULE ASSEMBLY-SPAREK COM1

4 11 B4015 MUT [1/4-20) 1

5 a9 96054 | SOLEMOID ASSEMBLY-STARTEF|1

A 13 26995 | LOCK\WASHER [#8) 2

7 11 26419 |NUT [H8-32) 2

a2 13 26992 | LOCKMWASHER [1/4 1M 2

9 11 94330 MUT [1/4-20) 2

10 12 35462 '"WASHER 2

11 11 BA015 | NUT [1./4-20) 2

12 a5 97861 [IMSULATOR-STARTER SOLENOI |1

13 aa 11178 | BREAKER-CIRCLIT [50 AP 1

14 10 45862 | SCREW [H10-32 X 781N, 2

15 11 E1356 | MUT [#10-32) 2

16 13 26996 | LOCKAWASHER [#10) 2

17 11 BE219|MNUT [#10-32) 2

18 3056154 2| SCREW ASSEMBLY-THUME 1

19 23 92152 | SPACER 3

20 12 35462 '"WASHER 3

21 11 BA015 NUT [1./4-20) 3

22 B07268T 3/ MODULE-ECH 1 [WST FIUEL 5'S.) [S/M OK146534|1

22 SE0Z51T 1 | MODULE-ECH 1 [FUEL COOLED 5v'5.) [S/M OK14

22 2080517 2 MODULE-ECH 1 [WST FIJEL 5'S.) [S/N OK145121(1

22 SE0253T 1/ MODULE-ECH 1 [FUEL COOLED 5%'5.) [S/M k14

23 10 TERSE | SCREW [1/4-20=1-1/4 1M ] 4

24 12 20533 '"WASHER 4

25 11 B05EE2|MUT [H10-24] 3

26 205704 | FUSE 1 [15 AP

26 B05703| FUSE 1 [10 AMF)

27 8054397 3|LID-ELECTRICAL BOX 1

28 807057 | RELAY-FUEL PURMP 1

28 207057 | RELAY-IGMITION SYSTEM 1




